Toxicity Characterisation, Life Cycle Assessment, and Management of

Industrial Wastewater: A case study of a cluster of textile industries

THESIS

Submitted in partial fulfillment
of the requirements for the degree of

DOCTOR OF PHILOSOPHY

By

SOMYA AGARWAL
ID No. 2015PH440040P

Under the supervision of
Dr. AJIT PRATAP SINGH

Senior Professor, Civil Engineering Department

BIRLA INSTITUTE OF TECHNOLOGY AND SCIENCE

PILANI-333031 (RAJASTHAN), INDIA

2023



BIRLA INSTITUTE OF TECHNOLOGY & SCIENCE
PILANI (RAJASTHAN)

CERTIFICATE

This is to certify that the thesis entitled “Toxicity Characterisation, Life Cycle Assessment,
and Management of Industrial Wastewater: A case study of a cluster of textile industries”
[...]
Environmental Space requirement, Soil contamination, Effect | Lizot et al., 2021; Omran et al.,
on the surrounding environment, Odor problem, | 2021; Ouyang et al., 2015; Ren
Poor  aesthetics, Footprint requirement, | and Liang, 2017; Sawaf and
Implications on flora and fauna, Effluent | Karaca, 2018
suitability for reuse.

Social Public safety, Employee health, Community | Omran et al., 2021; Padilla-
participation, Awareness within industries, | Rivera et al., 2016; Sawaf and
Acoustic/visual comfort, Hiring local services. Karaca, 2018; Lizot et al., 2021;

3.3 Methodology

An extensive literature review helped identify the gaps in the existing studies and decide upon

the sustainability indicators and sub-criteria. The prominent sub-indicators had to be selected

36



from this list, and fuzzy Delphi approach of MCDM is used. Further, the ranking of selected
criteria and sub-criteria for a TWWTT is carried out using a hybrid fuzzy AHP approach, and
these TWWTTs are ranked based on their sustainability indices. The expert opinions required for
the analysis are collected through a questionnaire survey as given Appendix A. Fig. 3.2. depicts

the overall framework of the proposed research.

Fig. 3.2 A framework of the proposed methodology

3.3.1 Fuzzy-Delphi Method (FDM)

The concept of FDM was established by Ishikawa (1993) and it integrates the concept of the
conventional Delphi method with fuzzy set theory. The traditional Delphi method is an
expensive and time-consuming exercise as the experts are required to give their feedback until
the desired consistency in opinion is achieved. It is also challenging to get the unanimous
opinion of the experts. In the Delphi method, the expert opinion is collected in crisp numbers.
These numbers do not incorporate the vagueness of human judgement. The FDM overcomes

37



these demerits as experts are made to share their opinions in the form of a three-point
membership function using Triangular Fuzzy Number (TFN) and are not required to review their

judgements (Nozari et al., 2021; Zhao et al., 2019).

Due to these advantages, researchers have used the FDM in different studies to select the key
variables from the available variables (Chen et al., 2018; Tsai et al., 2020; Zhao et al., 2019). In
this chapter, the FDM has been used to select the crucial sub-indicators. Based on the FDM
proposed by Hsu and Yang (2000), the procedure is discretized into three main steps, viz. (i) data
collection, (ii) conversion of expert opinion into TFN using Table 3.2, and (iii) calculation of
fuzzified weights followed by the defuzzification of the fuzzy scores. The detailed procedure of
the FDM is given in Appendix B. After calculating the de-fuzzified score, the threshold value
for selecting critical sub-criteria is set. The key sub-criteria are finalized for the upcoming

section of the chapter.

Table 3.2 The fuzzy conversion scale for FDM

Score Fuzzy triangular number

1 (0,0,0.1)

2 (0,0.1,0.3)

3 (0.1,0.3,0.5)

4 (0.3,0.5,0.7)

5 (0.5,0.7,0.9)

6 (0.7,0.9, 1.0)

7 (0.9, 1.0, 1.0)

38



3.3.2 Hybrid Fuzzy Analytical Hierarchy Process (FAHP)

Analytical Hierarchy Process (AHP) is the MCDM approach introduced by Thomas L. Saaty in
1980. The technique can use both qualitative and quantitative variables and determine the
relative significance of each alternative over the other for the given set of criteria (Thomas &
Doherty, 1980). In the AHP, the pairwise comparison matrices of alternatives and criteria are
prepared using the crisp values called as Saaty scale (Saaty, 2004). The crisp scale may not
correspond to the real world due to the ambiguity, imprecision and vagueness of human
judgement (Mangla et al., 2015). To overcome these drawbacks of uncertainty, the proposed
methodology incorporates the objective-based approach of Fuzzy Analytical Hierarchical
Process (FAHP). In FAHP, the crisp values of Saaty's scale are converted into fuzzy numbers
using the chosen membership function (Anqi & Mohammed, 2021; Vyas et al., 2019). The
FAHP organizes and analyses the complex decision problem in an elementary form and comes
up with the best possible solution (Mangla et al., 2017). The FAHP approach developed by
Chang (1996) is used for the estimation of decision matrices, and the Entropy-based FAHP by
Cheng (1997) is applied for the final ranking of alternatives. The steps involved in the study for

ranking the alternatives are given below.
Step A: Data collection and construction of pairwise comparison matrices

I.  Based on the hierarchical structure of the study, expert opinion is gathered using the
questionnaire in three steps for developing the pairwise judgement matrices as: (1) for
criteria; (2) for each criterion comparing key sub-criteria; (3) for each sub-criterion
comparing the alternatives.

II.  The response collected from the experts is in the form of crisp numbers. These crisp
numbers are converted into symmetric TFN before the aggregation of responses using the
scale given in Table 3.3. The responses are combined into single pairwise assessment

matrices using the mean method.

39



Table 3.3 The fuzzy conversion scale used for FAHP

Crisp values TFN
1 (1,1,2)
2 (1,2,3)
3 (2,3,4)
4 (3,4,95)
5 (4,5,6)
6 (5,6,7)
7 (6,7,8)
8 (7,8,9)
9 (8,9,9)

Step B: Computation of weights

In this chapter, we utilize the FAHP synthetic extent analysis method proposed by Chang (1996)
for estimating the weights of sustainable indicators, and sub-indicators and for developing the
decision matrices of the alternatives. For a better understanding, the mathematical background of

Chang's extent analysis is presented below.

Let, A = {ai, a2, a3, ....an} be the set of objects; and U = {uy, uz, u3, ....un} be the set of goals.
According to the synthetic extent analysis of Chang, the extent of an object concerning each goal

can be quantified, resulting in m extent analysis values for each object (Chang, 1996; Srdjevic &
Medeiros, 2008). All ui i=1...... nj=1...... m) are the TFN representing the
performance of the object a; for each goal u;. The fuzzy extent value of an object can be

computed using Eq. (3.1)

m n m -1
Si=j=zlu’i ® ZZu{ (3.1)

i=1j=1

40



m n m -1 1 1 1
u B , ri |, an u ) )
PRI PRDADR ;Zl R P NS Y

where, S; is the normalized fuzzy number, and the medium values are considered unity and i =

1...n (n = the number of criteria).

The fuzzy pairwise comparison matrices for the Ms number of sustainability indicators are
constructed, and the weights w; are estimated using Eq. (3.1). Similarly, for the given
sustainability Ms;, which has kj sub-criteria, weights are calculated. The final weights for the
sub-criterion are estimated by multiplying the weights with the respective sustainability

indicator’s weight. The total aggregated weights X are given in Eq. (3.2).

X = (X, Xg oo e Xg) (3.2)

The de-fuzzified score for sustainable indicator and each sub-criterion is calculated using the
mean method. The decision matrix for the N alternatives compared for each K sub-criteria is

estimated using Eq. (3.1).
Step C: Final assessment

For the final assessment and ranking of alternatives, several methods such as the dominance
method, total integral value, the a-cut with interval synthesis and the entropy method have been
used by the researchers (Cheng, 1997; Hsu et al., 2010; Mahpour, 2018; Srdjevic & Medeiros,
2008). In this study, Cheng’s entropy method of FAHP is used to rank the alternatives. The a-cut
performance matrix, Z, is determined with the assistance of Eq. (3.3). Here, o defines the
confidence level, and the A is an index of the optimism of the decision experts (Vyas et al.,

2019).

- [Zixlp' Zixlq] [Z%np' Zg(nq] 33)
7, = : : 3.3
[Zrolclp' tglq] [Zgnp' Zgnq]
where, zij, = X{'Vij, » Zijg = X ¥ijq - for 0<a<l and for all i, j. The precise judgment matrix 7 is

estimated as shown in Eq. (3.4).

41



7= Z?l 2?2 Zf“ where 2 = (1 — Dz, + Azjjg VA € [0,1] (3.4)
’Z\Iolcl ’Z\r(fz ’Z\Ioltl’l

The relative frequency matrix Eq. (3.5) of the precise judgment matrix, is calculated and the
entropy values are estimated using Eq. (3.6). This is followed by the calculation of entropy
weights using Eq. (3.7), where E; is the i™" entropy value. It is worth mentioning here that the

estimated entropy weights are also called sustainability scores or the sustainability indices in the

study.

P1 P1 P1 11 r%Z T1in

: : - P = : (3.5)
@ ZLZ Zn_n n1 In2 I'nn

Pn  Pn Pn

— n
where, py = Xj'- 1 7

n

E,= — z(rnj)logz(rnj) (3.6)

=1
E:

E. = —3 3.7

3.4 Case study

The study focuses on the textile industry cluster in the Balotra region of the Barmer district of
Rajasthan state, India. About 500 textile industries in the cluster have an allocated discharge
capacity of effluent at 15.33 MLD. These industrial units are textile processing dealing with
dyeing, mercerizing, printing, and finishing. The textile effluent from these industrial clusters is
collected in the CETP, and the Activated Sludge Process (ASP) is used for treatment. Due to the
presence of excessive chemicals in industrial effluents such as caustic soda, dyes and other
metallic salts, the ASP is insufficient to remove all these impurities and make it suitable for its
reuse in industry. There is a need for an up-gradation of the treatment process. Concerning these
issues, the alternatives for the study are the following five TWWTTs, Activated Sludge Process
(ASP), Rotating Biological Contactor (RBC), Membrane Bioreactor (MBR), Electrochemical

42



Coagulation (EC) and Moving Bed Biofilm Reactor (MBBR). The ASP and RBC are

conventional, while MBR, MBBR and EC are advanced treatment techniques.
3.4.1 Screening of essential sustainability sub-criteria by FDM

In this study, the FDM is used to identify the essential sub-criteria useful for evaluating the
performance of TWWTTs. Initially, 38 sub-criteria in four sustainability dimensions were
identified, as shown in Table 3.1. In the next step, a questionnaire survey was designed to collect
the opinion of experts. The expert’s selection was based on their knowledge, professional skills,
background, and practical experience. For this study, five experts with different backgrounds,
two academicians, an engineer working in CETP, a resident and an expert member of the
prestigious National Green Tribunal (NGT) India, had been selected. Ocampo et al. (2018) have
stated in their research work that there is no relation between the quality of decision and the

number of experts.

The data collected was in the form of crisp numbers having their linguistic definitions further
converted to fuzzy scale using Table 3.2. Once the response of the experts was gathered, the
fuzzy scores were calculated as given in Appendix B. The typical threshold value of 0.6 for
selecting the critical sub-indicator was set as per consultation with experts and from the literature
(Shen et al., 2010). The sub-indicators with a score equivalent to the threshold value or above
were chosen for the study's next phase. The estimated fuzzy weights and the de-fuzzified score
are presented in Table 3.4. The de-fuzzified score was shared among the experts and allowed to
include any additional sub-criteria. No additions were suggested by the experts. The twenty-eight

sub-indicators (colored as grey) were chosen for the next phase of the analysis.

Table 3.4 Fuzzy Delphi analysis to finalize the sustainable sub-indicators.

Sustainable Sustainable sub-indicators Fuzzy weight De-fuzzified
indicators Score
Technical Energy consumption (0.5,0.89, 1) 0.798
Maintenance frequency (0.3,0.73, 1) 0.676
Hydraulic Retention time (0.1, 0.37,0.7) 0.389

43



Sustainable Sustainable sub-indicators Fuzzy weight De-fuzzified
indicators Score
BOD removal efficiency (0.5,0.77, 1) 0.758
COD removal efficiency (0.5, 0.89, 1) 0.798
TSS removal efficiency (0.5, 0.86, 1) 0.785
Color removal efficiency (0.5,0.87, 1) 0.791
Turbidity removal efficiency (0.3, 0.65, 0.9) 0.618
NH3 (0.1,0.52,0.9) 0.505
Odor removal (0.1,0.49, 1) 0.53
Sludge generation (0.5, 0.86, 1) 0.785
Durability (0.5,0.7,0.9) 0.7
Reliability (0.3,0.57,0.9) 0.591
Flexibility (0.3,0.69, 1) 0.663
Complexity (0.5,0.81, 1) 0.769
Construction ease (0.1,0.48,0.9) 0.494
Upgradability ease (0.3,0.69, 1) 0.663
Accessibility ease (0.1,0.41,0.7) 0.403
Social Public safety (0.3,0.69, 1) 0.663
Employee health (0.5,0.81, 1) 0.771
Community participation (0.1,0.58, 1) 0.560
Awareness to industries (0.3,0.66, 1) 0.652
Acoustic/visual to workers (0.3,0.69, 1) 0.662
Hiring local services (0.3,0.69, 1) 0.663

44



Sustainable Sustainable sub-indicators Fuzzy weight De-fuzzified
indicators Score
Economic Use of locally available material. (0.1,0.48, 0.9) 0.494
Construction costs (0.5,0.75, 1) 0.751
Operation /maintenance costs (0.3,0.78, 1) 0.692
Capacity up-gradation (0.5, 0.89, 1) 0.798
Technology cost (0.3,0.78, 1) 0.692
Environmental Space requirement (0.3,0.74, 1) 0.68
Soil contamination (0.1, 0.52,0.9) 0.505
Surface water contamination (0.5,0.83, 1) 0.777
Effect on surrounding environment (0.5,0.81, 1) 0.771
Footprint requirements (0.3,0.69, 1) 0.663
Implications on flora and fauna (0.1,0.58, 1) 0.56
Poor aesthetics (0.5,0.81, 1) 0.771
Odor problems (0.3,0.69, 1) 0.663
Effluent suitability for reuse (0.3,0.74, 1) 0.68

3.4.2 Hybrid FAHP for ranking of alternatives

To begin with, a hierarchical model is developed by including only 28 key sub-criteria, finalized
after FDM as shown in Fig. 3.3. The four levels of the established hierarchical diagram are as
follows: (1) the goal of the study, (2) sustainability indicators, (3) sustainability sub-criteria and
(4) the TWWTTs. After developing the hierarchy model, the pairwise assessment matrices are
developed with the assistance of a group of 3 experts. The expert response was collected using a
questionnaire survey in the form of crisp numbers. The crisp numbers are converted into TFN

using Table 3.2. With the help of Eq. (3.1), the fuzzy extent values are estimated for the

45



sustainability indicators, sub-criteria, and alternatives. The fuzzy synthetic extent values

calculations for sustainability dimension environment (En) are given below.
En = (4.656, 6.0865, 8.65) ® (0.0215, 0.0274, 0.0332)

=(0.10047, 0.16730, 0.28742)
The complete result for all the sustainability aspects is shown in Table 3.5.

Table 3.5 The fuzzy evaluation matrix of sustainability indicators

Sustainability En S ECO T Weights
indicators
E (1,1,2) (3,4,5) (0.225, 0.306 (0.43, 0.78, 0.185
n

0.51) 1.138)

S (0.205, 0.261, (1,1,2) (0.189, 0.23, (0.12, 0.129, 0.057
0.361) 0.306) 0.15)

34,5 3.334.33 1,1,2 0.148,0.17, 0.28

ECO (3.4.5) ( (1,1,2) (

5.33) 0.21)

T (3.44,4.16, 5) (7, 8, 8.33) (5,6,7) (1,1,2) 0.541

Similarly, the fuzzified pairwise comparison matrix of the sub-criteria falling under each

sustainable indicator is constructed with expert opinions. The fuzzy synthetic extent analysis

values are calculated for each sub-criterion. The complete result and ranking of sustainability

indicators, and sub-criteria are given in Table 3.6.

46



Fig. 3.3 The hierarchical structure of the study

47



Table 3.6 Weights of the sustainability indicators and key sub-criteria of TWWTTs

Sustainability | Weights Rank Sub-criteria | Weights Rank

T 0.541 1 T1 0.0189 7
T2 0.0214 6

T3 0.0431 2

T4 0.0319 4

T5 0.0453 1

T6 0.0249 5

T7 0.0388 3

T8 0.0159 9

T9 0.0174 8

T10 0.0059 12
T11 0.0092 10

T12 0.0073 11

S 0.057 4 S1 0.0192 3
S2 0.0194 2

S3 0.0196 1

S4 0.0079 4

S5 0.0022 5

ECO 0.28 2 ECO1 0.0322 3
ECO2 0.0943 2

ECO3 0.1791 1

48



Sustainability | Weights Rank Sub-criteria | Weights Rank

ECO4 0.0175 4

En 0.185 3 Enl 0.0431 2
En2 0.026 5

En3 0.0323 3

En4 0.0299 4

En5 0.0081 6

En6 0.0069 7

En7 0.0734 1

With the help of expert opinions, the pairwise comparison matrix of alternatives for each sub-
criterion is constructed. The fuzzy extent values for constructing the decision matrices of the
alternatives are estimated using Eq. (3.1). To estimate the final ranking of the alternatives, the
entropy weights are calculated as given in the research methodology section. Firstly, the lower